VON DUPRIN.
PARTS MANUAL JULY 2009

110, 210, AND 230 SERIES TRIM

)

\

E

@ Ingersoll Rand
PM21 O_A Security Technologies
Allri

VD-5562 Copyright © 2005 Ingersoll-Rand. All rights reserved

(3

)
((\

)




INDEX

General Information

(0T (0T o] o 1 2
[ (01 A (o N O o /=T SR OUORR 2
Part NUMDEr Changes ..........eeiiiiiiiiiiiii ettt e e e s sttt e e e e s s et e e e e s s nnnsneeeeens 2
110, 210, 230 SEriES TrM FINISNES ... e e e e e e e e s e e e e e e e e e e eeaans 2
110, 210, 230 Series Trim Parts
TIONLEMD .. e et e e e ettt ettt e e e e eeeeeeeee e e s e st s b e eeeeaaeeeseeesssbaaa e aaaaaaeeerrrerraranan 3
20N et eeeeeeee et eee—at—————eteeeeeetetettaa—————aeeeaeeettrreratataaaaaeterrrrrrrranan 3
b2 0] U UPPPRTRN 4
2T0KEBE ... e e e e e e e e et e e e — e aeaeeeaeteteeeara—————aaaaaererrrrrrana, 4
220\ S RPUPRR 5
220D 1 S RPOPRTR 5
220 I S RPOPRT 6
2BO0TP-BE ... .ottt ettt et e e ettt e e e e e e eeeeeee——————————aeeeaeaettrerrata———aaaaaatererrrraranan 7
22| U UPPORTRN 8

INTRODUCTION

This manual contains a listing of replaceable parts and assemblies for the 110, 210, and 230 Series Trim.

HOW TO ORDER

Some parts are sold separately. Other items are available as part of a kit or multiple quantity package. For the
best possible service when ordering replacement parts or assemblies, please provide the following information:

Description
Quantity needed

To find out the name of your local Von Duprin distributor or sales representative, contact:

Von Duprin Division

Ingersoll-Rand Company

2720 Tobey Drive

Indianapolis, Indiana 46219

Phone: (800) 999-0408
Fax: (800) 999-0328

PART NUMBER CHANGES

This manual reflects the product as sold in July 2009. Because of changes to the product and/or

Part number or assembly number

Finish desired (if available finished)
Date of original purchase (if known)

manufacturing process, part numbers can change.

110, 210, 230 SERIES TRIM FINISHES

US Number | BHMA Number | Color
SP28 689 Aluminum (laquered)
SP313 695 Bronze, dark (painted)

Page 2 of 8

PM210_A



110NL-MD PARTS

Item No. Part No. Description Quantity | Finish
1 959055 550/555/556 Special Cylinder Screw - 1-3/4” Door 1
1 959056 550/555/556 Special Cylinder Screw - 2-1/4” Door 1
2 960060 110NL Cylinder Spacer Collar 1
3 961180 110NL Cylinder Assembly Countersink Washer 1
4 967291 110NL-MD Cylinder Collar 1 X
5 971593 110NL Cylinder Assembly Cylinder Disc 1

Xin “Finish” column designates finished item; specify finish when ordering.

210NL PARTS

Item No. Part No. Description Quantity | Finish
6 050156 Tailpiece Guide Lead Kit 10
7 965226 Cylinder Collar 1 X
8 968201 210/230 Cylinder Retaining Cup 1

Xin “Finish” column designates finished item; specify finish when ordering.

PM210_A

N

O
&

[\

2

Page 3 0f 8




210K, 210K-BE PARTS

Item No. Part No. Description Quantity | Finish

1 090103 210K Wave Spring Washer Pkg. 10

2 109871 210K Bracket & Booster Assembly 1

3 109872 210K Spiral Cam Sub-Assembly 1

4 109873 210K Cylinder Knob Sub-Assembly 1 X

5 109879 210K Trim Sub-Assembly 1 X

6 969140 210K Knob Spacer 1

7 969157 210K Knob 1 X

7 969352 210K-BE Knob 1 X

8 970979 210K/L Spindle Shaft 1

Xin “Finish” column designates finished item; specify finish when ordering.

Page 4 of 8

PM210_A



230NL, 230DT PARTS

Iltem No. Part No. Description Quantity | Finish
050140 230DT x 330/350 Screw Pkg. 1-3/4” Door X
#12 Countersink Washer 1
12-24 x 3/4” OPHMS 1
#10 Countersink Washer 4
10-24 x 3/4” OPHMS 4
050141 230DT x 330/350 Screw Pkg. 1-3/4” Door X
#12 Countersink Washer 1
12-24 x 1-1/4” OPHMS 1
#10 Countersink Washer 4
10-24 x 1-1/4” OPHMS 4
1 050156 Tailpiece Guide Lead Kit 10
2 956760 Hex Stud 1
3 963579 12-24 x 3/8” UFPHMS 1
4 965226 Cylinder Collar 1 X
5 968201 210/230 Cylinder Retaining Cup 1
6 969925 230 Pull Grip 1 X
Xin “Finish” column designates finished item; specify finish when ordering.
230NL \ @ @ 230DT \
)

PM210_A

\
\
\
\
\
\
\
\
\

Page 5 0f 8



230TP PARTS

Iltem No. Part No. Description Quantity | Finish
1 050526 230L Cylinder Locknut 1
2 956760 Hex Stud 1
3 965226 Cylinder Collar 1 X
4 969903 230TP Cam 1
5 969904 230TP Slider 1
6 969906 230TP Locking Cam 1
7 969908 230TP Locking Cam Latch 1
8 969909 230TP Compression Spring 1
9 969910 230TP Thumbpiece 1 X
10 969925 230 Pull Grip 1 X
1 970979 210K/L Spindle Shaft 1

Xin “Finish” column designates finished item; specify finish when ordering.

)

1 g
\
\
\
\
\
\
T
\

®
=

|

Page 6 of 8 PM210_A



230TP-BE PARTS

Item No. Part No. Description Quantity | Finish
1 956760 Hex Stud 1
2 969903 230TP Cam 1
3 969904 230TP Slider 1
4 969910 230TP Thumbpiece 1 X
5 969925 230 Pull Grip 1 X
6 970979 210K/L Spindle Shaft 1

Xin “Finish” column designates finished item; specify finish when ordering.

PM210_A

Page 7 of 8



230L PARTS

Item No. Part No. Description Quantity | Finish
1 050148 230L Shearpin Replacement Kit 10
2 050156 Tailpiece Guide Lead Kit 10
3 050526 230L Cylinder Locknut 1
4 900894 230L Tailpiece Auxiliary

Tailpiece Guide 1
Pine Tree Clip 1
Tailpiece 1
5 964334 230L Retaining Ring 1
6 971249 230L Cylinder Collar 1
7 971257 230L Lever Cam 1
8 971497 230L Locking Plunger 1
9 971245 230L Stud 1

Xin “Finish” column designates finished item; specify finish when ordering.

Page 8 of 8

=

/Mce Guide
/also in ltem No. 4

PM210_A



VON DUPRIN
PARTS MANUAL SEPTEMBER 1999

210/230 SERIES OUTSIDE TRIM

@B security & Safety



INDE X

General Information

HOW 10 OFder .ceeeeeciiciiiiiieeee e ceeeeeennnannnnnas 2

[l 015 o L= 2
210 Series Trim

[ 28 I I [ o o 3

N | N { o o T 3

S I o { 4
230 Series Trim

=0 TR I 1 o o N 5

D 8 I I o o o N 5

N | { o o T 6

L = 1 0 7

LI Rt = I I o o o 8

I I o T o 9
Misc.

110L-MD Cylinder Assembly .....ccccceeeeiceneens 10

© 1999 Ingersoll-Rand Company

INTRODUCTION

This Manual contains a listing of replaceable parts
and assemblies for the 210/230 Series Trim.

HOW TO ORDER

Some parts are sold separately. Other items are
available as part of an assembly. For the best
possible service when ordering replacement parts
or assemblies, please provide the following
information:

® Part or Assembly number

® Description

® Quantity needed

® Finish desired (if available finished)
® Date of original purchase, if known

Exit Device Division
Ingersoll-Rand Company
2720 Tobey Drive
Indianapolis, Indiana 46219
Phone: (800) 999-0408
Fax: (800) 999-0328

PART NUMBER CHANGES

This manual reflects the product as sold in Sept.
1999. Because of changes to the product and/or
manufacturing process, part numbers can change.

TRIM FINISHES

U.S. Std. BHMA
Reference | Reference Description
SP28 689 Lacquer Sprayed
Aluminum
SP313 695 Painted 313 Dark
Bronze

Page 2



210DT & 210NL TRIM

ITEM | QTY PART DESCRIPTION FINISH
NO. NO.

l l 050156 | Tailpiece Guide Lead Kit (Pack of* 10)

2 l 965226 | Cyl inder Collar 880-R/9390-R X

3 l 968201 | Cyl inder Retaining Cup

X DESIGNATES FINISHED ITEMS AND FINISH MUST BE SPECIFIED WHEN ORDERING

210DT TRIM

y/“\j

210NL TRIM

Page 3



210K & 210K-BE

TRIM

ITEM | QTY PART DESCRIPTION FINISH
NO. NO.
l l 109871 | 210K/210K-BE Bracket & Booster Assembly
2 l 108872 | Spirol Cam Sub-Assembly (210K only)
3 l 109873 | Cyl inder Knob Sub-Assembly (210K only) X
4 l 109879 | 210K/210K-BE Trim Sub-Assembly X
5 l 963757 | Wave Spring Washer
6 l 969140 | Knob Spacer
7 l 969157 | 210K Knob X
7 l 969352 | 210K-BE Knob X
8 l 970979 | Spindle Shaft

X DESIGNATES FINISHED ITEMS AND FINISH MUST BE SPECIFIED WHEN ORDERING

210K TRIM SHOWN

L |

Page 4



230EQ & 230DT TRIM

[TEM | QTY PART DESCRIPTION FINISH
NO. NO.
l 900853 | 990 Trim Screw Pack (1-3/74 & 2-1/4) X
l 1 956760 | Hex Stud - 880/930
2 1 963579 | #12-24 X 3/8 UFPHMS
3 1 9639925 | 230TP Pull Grip X

X DESIGNATES FINISHED ITEMS AND FINISH MUST BE SPECIFIED WHEN ORDERING

230EO TRIM

\

230DT TRIM

Page 5



230NL TRIM

ITEM | QTY PART DESCRIPTION FINISH
NO. NO.
l 900853 | 990 Trim Screw Pack (1-3/74 & 2-1/4) X

l 1 050156 | Tailpiece Guide Lead Kit (Pack of 10)

2 l 956760 | Hex Stud - 880/990

3 | 963579 | #12-24 X 3/8 UFPHMS

4 l 965226 | Cyl inder Col lar 880-R/990-R X

5 l 968201 | Cyl inder Retaining Cup

6 l 969925 | 230TP Pull Grip X

X DESIGNATES FINISHED ITEMS AND FINISH MUST BE SPECIFIED WHEN ORDERING

Page 6



230TP TRIM

I[TEM | QTY PART DESCRIPTION FINISH
NO. NG.
900853 | 890 Trim Screw Pack (1-374 & 2-1/4) X

956760 | Hex Stud - 880/990

l
l l
2 l 959010 | Cyl inder Locknut
3 l 965226 | Cyl inder Collar 880-R/990-R X
4 l 969906 | Locking Cam
5 l 969908 | Locking Cam Latch
6 l 9693909 | Compression Spring
7 l 969910 | 230TP Thumbpiece X
8 l 969925 | 230TP Pull Grip X

X DESIGNATES FINISHED ITEMS AND FINISH MUST BE SPECIFIED WHEN ORDERING

Page 7



230TP-BE TRIM

ITEM | QTY PART DESCRIPTION FINISH
NO. NO.
1 900853 | 880 Trim Screw Pack (1-374 & 2-1/4) X
l 1 9693810 | 230TP Thumbpiece X
2 l 956760 | Hex Stud - 880/980
3 1 969825 | 230TP Pull Grip X

X DESIGNATES FINISHED ITEMS AND FINISH MUST BE SPECIFIED WHEN ORDERING

Page 8



230L TRIM

ITEM | QTY PART DESCRIPTION FINISH
NO. NO.
1 1 050148 | 230L Shearpin Replacement Kit (Pack of' 10)
2l 1 050156 | Tailpiece Guide Lead Kit (Pack of 10)
3 l 964334 | Retaining Ring
4 l 971249 | 230L Cyl inder Col lar
5 1 971257 | 230L Lever Cam
6 l 971258 | 230L Cyl inder Locknut
7 2 971497 | 230L Locking Plunger
X DESIGNATES FINISHED ITEMS AND FINISH MUST BE SPECIFIED WHEN ORDERING

Page 9



11ONL-MD CYLINDER ASSEMBLY

ITEM | QTY PART DESCRIPTION FINISH
NO. NO.
1 2 958055 | Special Cylinder Screw (1-3/4) - 550/555/556
2 l 960060 | Cyl inder Spacer Col lar - 550/555/556
3 l 961180 | Countersink Washer - 550
4 l 967291 | Cyl inder Base - 550 X
5 1 971593 | Cylinder Disc - 550

X DESIGNATES FINISHED ITEMS AND FINISH MUST BE SPECIFIED WHEN ORDERING

Page 10









VON DUPRIN

PARTS MANUAL
880 Series Trim

V—

NE
i
\\ |

24

L

7
g S

@B security & Safety




Index

Introduction

Device Features........
Mounting Screw Pkgs.. ..
Parts List—-EO & DT ....
Parts List—NL ..........
Parts List-K ...........
Parts List—-K-BE........
Parts List—K-DT........
Parts List—K-Rigid. .. ...
Parts List—TP & TP-BE .

Trim in this Manual:

880 EO Trim
880 DT Trim
880 NL Trim
880 K Trim

880 K-BE Trim
880 K-DT Trim
880 KR Trim
880 TP Trim
880 TP-BE Trim

Trim Functions:

This manual contains product specifications, a complete listing of
replaceable parts and assemblies, and general maintenance information
for the 880 trim series. For your convenience, the parts lists refer directly
to the product illustrations. The assemblies are represented by letters
and the component parts are represented by numbers. The parts lists
also show the quantity of parts or assemblies required for each device.

For the best possible service when ordering replacement parts or
assemblies, please provide the following information:

® Part or Assembly number

e Description

e Quantity needed

® Finish desired (if available finished)

® Delivery information

Send orders to:

Von Duprin

2720 Tobey Drive

P.O. Box 6023
Indianapolis, IN 46206
(317) 613-8944

or contact your local Von Duprin distributor or sales representative.

Trim Finishes:

EO-Exit Only
DT—-Dummy Trim
NL—Night Latch
K—-Knob

KR-Rigid Knob
TP-Thumbpiece
BE-—Blank Escutcheon

Trim Dimensions:

U.S. Std. Ref. | BHMA Ref.| V. D. Ref. | Description

us3 605 03 Polished Brass—Lacquered
*US10 612 10 Dull Bronze—Lacquered

US10A — 11 Dull Bronze—No Lacquer

us10B 613 13 Dull Bronze—Oxidized-Oil Rubbed

us26 625 25 Polished Chrome
*US26D 626 26 Dull Chrome

us32 629 31 Polished Stainless Steel

us32b 630 32 Satin Stainless Steel

Escutcheon

Trim

Plate Size

Projection

880EO
880DT
880NL
880K
880K-BE
880K-DT
880K-Rigid
880TP
880TP-BE

3" X 14%46" X ¥32"
3" X 14%1¢6" X ¥a2"
3" X 14%6" X ¥a2"
3" X 14%16" X ¥a2"
3" X 14%46" X ¥52"
3" %X 14%6" X ¥a2"
3" X 14%46" X ¥a2"
3" X 14%46" X ¥a2"
3" X 14%6" X ¥a2"

2”
2/’
234"
24"
2%y
23 /4 "
2”
2"

*Denotes Standard Finishes

Mounting Screw Packages:

© Copyright 1991, Von Duprin, Inc.

Mtg. Pkg. No. Part No. Qty. Description
900533-10 963000 4 #10-24 x 12" OPHMS-Bronze
900533-32 963002 4 #10-24 x 112" OPHMS-St. Steel
900766-10 963136 4 #10-24 x 2" OPHMS—Bronze
900766-32 963137 4 #10-24 X 2" OPHMS-St. Steel
963056 1 #12 C' Sink Washer—Bronze
900771-10 963116 1 | #12-24x1” OPHMS—-Bronze
963057 1 #12 C’ Sink Washer—St. Steel
900771-32 963117 1 | #12-24x1” OPHMS-5t. Steel
963056 1 #12 C' Sink Washer—Bronze
900752-10 963016 1 #12-24 x 12" OPHMS —Bronze
963057 1 #12 C’ Sink Washer—St. Steel
900752-32 963020 1| #12-24x 1%’ OPHMS—St. Steel




Parts List—880 EO Trim

Item | Qty. | Part No. Description b
1 041106 | 880 EO Trim Assembly—Rim X \
1 041205 | 880 EO Trim Assembly—Vertical & Mortise | X

* 2 900533 Trim Mtg. Pkg.—To Mount Device to

Trim—134" Door X !
| Trim Mtg. Pkg.—To Mount Device to
* 2 900766 Trim-2%4" Door X
Mtg. Screw Pkg.—To Mount Bottom
L1 | 999771 | st6d—1%" Door X
* 1 900752 Mtg. Screw Pkg.—To Mount Bottom X

Stud-2'4" Door ?

*See Page 2 for Mtg. Screw Pkg. Parts List
X Designates items that are finished

Parts List—880 DT Trim

Item

g

Part No. Description

041103 | Trim Assembly—Rim

041203 | Trim Assembly—Vertical & Mortise
103439 | Trim Plate—Rim—Bronze

103441 | Trim Plate—Rim—Stainless Steel
103481 | Trim Plate—Vertical & Mortise—Bronze
959122 | Pull Grip—Bronze

956760 | Hex Stud

963579 | #12-24 x 3" FPHMS Undercut

XX |X|X|X]|X

A mlalalalalala

alwp|=]|=af=

Trim Mtg. Pkg.—To Mount Device to
* 2 | 900533 Trim—1%4" Door X

Trim Mtg. Pkg.—To Mount Device to
* | 2 | 900766 | 1im_ 2y Door

Mtg. Screw Pkg.—To Mount Bottom
"1 | 999771 | 8144192 Door X

Mtg. Screw Pkg.—To Mount Bottom
- ! 900752 Stud—-2"4" Door X

*See Page 2 for Mtg. Screw Pkg. Parts List
X Designates items that are finished




Parts List—880 NL Trim

Item Part No.

2

Description

041102

Trim Assembly—Rim

041202

Trim Assembly—Mortise

103506

Trim Plate—Rim—Bronze

103508

Trim Plate—Rim—Stainless Steel

103509

Trim Plate—Mortise—Bronze

965226

Cylinder Collar—Rim

961267

Cylinder Collar—Mortise

959122

Pull Grip—Bronze

XXX X| X X]|X]|X

959489

Cylinder Anchor Plate—Rim Only

963579

#12-24 x 3" FPHMS-Undercut

—m|mala| Al a]|aalal—a

O D|IOININ|=|—=]—

956760

Hex Stud

* 2 | 900533

Trim Mtg. Pkg.—To Mount Device to
Trim—134" Door

* 2 | 900766

Trim Mtg. Pkg.—To Mount Device to
Trim—24" Door

* 1 900771

Mtg. Screw Pkg.—To Mount Bottom
Stud—1%4" Door

* 1 900752

Mtg. Screw Pkg.—To Mount Bottom
Stud—-24" Door

*See Page 2 for Mtg. Screw Pkg. Parts List
X Designates items that are finished




Parts List—880 K Trim

ltem | Qty. | Part No. Description
1 041144 | 880 K Trim Assembly—Rim—Orbit Knob X
1 041244 | 880 K Trim Assembly—Mortise—Orbit Knob | X
1 041342 | 880 K Trim Assembly—Vertical—Orbit Knob | X
1 1 110550 | Trim Plate Assembly—Rim—Bronze X
1 1 110551 | Trim Plate Assembly—Rim—Stainiess Steel | X
1 1 110558 | Trim Plate Assembly—Mortise—Bronze X
1 1 110559 | Trim Plate Assembly—Vertical—-Bronze X
2 1 965226 | Cylinder Collar—Rim X
2 1 961267 | Cylinder Collar—Vertical & Mortise X
3 1 964186 | Tolerance Ring
4 1 961989 | Flange Bearing PM.
5 1 110554 | Orbit Knob Assembly X
6 1 970139 | Booster Spacer
7 1 970138 | Torsion Spring
8 1 970137 | Booster Body
9 1 963196 | Roll Pin—342" X 74" Lg.
10 1 959489 | Cylinder Anchor Plate
% 2 900533 l:m_l\qt%”%(gér To Mount Device to X
* 2 900766 ;::m_l\ﬂzt%”%(gor To Mount Device to X
* 1 900771 g‘ttgd _S;:;»/DI?)l;gr. To Mount Bottom
* 1 900752 hs/lttlgj;d _Sg:zx«&lg. To Mount Bottom

Parts List—880 K-BE Trim

ltem | Qty. | Part No. Description
1 041184 | 880 K-BE Trim Assembly—Rim—Orbit Knob | X
1 041284 | 880 K-BE Trim Assy.—Mortise—Orbit Knob X
1 041382 | 880 K-BE Trim Assy.—Vertical—Orbit Knob X
1 1 110556 | Trim Plate Assembly—Rim—Bronze—Orbit | X
1 1 110557 | Trim Plate Assy.—Rim—Stainless Steel-Orbit| X
1 1 111528 | Trim Plate Assy.—Mortise—Bronze—Orbit X
1 1 111529 | Trim Plate Assy.—Vertical—-Bronze—Orbit X
3 1 964186 | Tolerance Ring
4 1 961989 | Flange Bearing PM.
5 1 110554 | Orbit Knob Assembly X
6 1 970139 | Booster Spacer
7 1 970138 | Torsion Spring
8 1 970137 | Booster Body
9 1 963196 | Roll Pin—342" x 7" Lg.
* 2 900533 ;::m_hq%”%(gér To Mount Device to X
% > | 900766 %;m_l\ﬂat%”%(gér To Mount Device to X
* 1 900771 I\SAttgd _S1c;2,\,~DF;l;gr. To Mount Bottom X
% 9 900752 SM‘ttL?d _Sg/fyDF;lg;r. To Mount Bottom X

*See Page 2 for Mtg. Screw Pkg. Parts List 5
X Designates items that are finished



Parts List—880 K-DT Trim

Item | Qty. | Part No. Description
1 041147 | 880 K-DT Trim Assembly—Rim-Orbit Knob
1 041247 | 880 K-DT Trim Assy.—Mortise—Orbit Knob
1 041343 | 880 K-DT Trim Assy.—Vertical—Orbit Knob
1 1 110554 | Trim Plate Assy.—Rim—Bronze—Orbit Knob
1 1 110555 | Trim Plate Assy.—Rim—St. Stl.—Orbit Knob
1 1 110560 | Trim Plate Assy.—Mortise—Brz.—Orbit Knob
1 1 108510 | Trim Plate Assy.—Vertical—Brz.—Orbit Knob
2 1 964186 | Tolerance Ring
3 1 961989 | Flange Bearing PM.
4 1 110547 | Orbit Knob Assembly
5 1 965568 | Spindle Lock
6 1 963703 | 3s” Ext. Tooth Lockwasher
7 1 963704 | 3"-16 Hex Jam Nut

*See Page 2 for Mtg. Screw Pkg. Parts List
X Designates items that are finished

Parts List—880 K-Rigid—Rim Trim

Item

Qty.

Part No.

Description

041145

880 K-R Trim Assembly—Orbit Knob

110552

Trim Plate Assy.—Bronze—Orbit Knob

110553

965226

Trim Plate Assy.—Stainless Steel—Orbit Knob
Cylinder Collar ’

964186

Tolerance Ring

961989

Flange Bearing PM.

110547

Orbit Knob Assembly

965568

Spindle Lock

963703

%" Ext. Tooth Lockwasher

963704

%"-16 Hex Jam Nut

Olo|N|jojo|~|WINM|=]=

mlamlalalalalalalalala

959489

Cylinder Anchor

900533

Trim Mtg. Pkg.—To Mount Device to
Trim—1%4" Door

900766

Trim Mtg. Pkg.—To Mount Device to
Trim—24" Door

900771

Mtg. Screw Pkg.—To Mount Bottom
Stud—1%4" Door

900752

Mtg. Screw Pkg.—To Mount Bottom
Stud-2Y4" Door

*See Page 2 for Mtg. Screw Pkg. Parts List
X Designates items that are finished




Parts List—880 TP & TP-BE Trim

Item | Qty. | Part No.

Description

041101

TP Trim Assembly—Rim

041201

TP Trim Assembly—Mortise

041301

TP Trim Assembly—Vertical

041141

TP Trim Assembly—Rim

041341

TP Trim Assembly—Vertical & Mortise

965226

Cylinder Collar—Rim—(TP Only)

970488

Thumbpiece—Rim & Vertical-Bronze

959575

Thumbpiece—Mortise

959603

Thumbpiece Axle

959122

Pull Grip—Bronze

956760

Hex Stud

965237

Thumbpiece Bracket Screw

Al |l A=

N/ |~ ]W[ININ| =

959489

Cylinder Anchor Plate~Rim (TP Only)

* 2 | 900533

Trim Mtg. Pkg.—To Mount Device to
Trim—1%4" Door

* 2 900766

Trim Mtg. Pkg.—To Mount Device to
Trim—24" Door

* 1 900771

Mtg. Screw Pkg.—To Mount Bottom
Stud—1%." Door

* 1 900752

Mtg. Screw Pkg.—To Mount Bottom
Stud—2"4" Door

*See Page 2 for Mtg. Screw Pkg. Parts List
X Designates items that are finished




Von Duprin, Inc.

2720 Tobey Drive
Indianapolis, IN 46219

(317) 613-8944

Pub. No. VD-GN-1026



VON DUPRIN.
PARTS MANUAL

JULY 2009

880, 606, 608, AND 609 SERIES TRIM

~

880DT

.

0P

N

606K

PM880_A

VD-5560

6\@

®

880DT-SA

0P

N

606K-BE
606K-RIGID 606K-DT

’\\

-

880NL

608DT

J

&)

880TP

N

L

608NL

~

880TP-BE

)

608TP

—~

0

N
880K

0

N
880K-BE

880K-RIGID  880K-DT

)

B

S

9

608TP-BE 609DT-SA

@ Ingersoll Rand

Security Technologies

Copyright © 2009 Ingersoll-Rand. All rights reserved.



INDEX

General Information

L (0T (0T o] o I 2
[ (01 A (o N O o /=T SO PR 2
Part NUMDEr Changes ..........eeiiiiiiiiiiiii ettt ettt e e ettt e e e e s s et e e e e e snnnsneeeeeas 2
LTS Lo 3
880, 606, 608, and 609 Series Trim Parts
S To (T =T (=T [ PSR 3
ST 0] D P URPPPNt 4
ST B R A OO URPPPR 4
S0 | OO UEPPPNt 4
B0 T P ..eeittteee e ettt et et aeeeeeeeeeeteeeeat——————eaeeeeeeetetettata———aaeeeaeetetrrtrrttaaaaaaarreres 4
BBOTP-BE ... .o ciiieieeeeeee ettt ettt e et e e e e e e et e et et —aeeeeeaeeetttera——————aeaeeaeeterrrrrrar—aaaaaerares 4
BBOK ...ttt ee ettt ettt ee e e e e e ettt ettt ——aeeeeeeeeettetetat—————eteeeeettttrettat—ateaaetettrrrrtraraaaaaaeearrrres 5
BBOKBE .....euiiiiieiieeieeeee ettt e e e e e e e e e ettt e et — b ————aeeeeeeeteterea———————aeeaeeeettrrarttaa——aaaarrrres 5
ST 10 1 I PSSO UEPPPRt 5
BBOK-RIGID ...ttt e ettt e e e e et et et et e e e eeeeeeeeeeee s s st e b e eaeeaaeseeeesssaran e aaaeaaereres 5
BOBK ....oevetiieieee e e e e e ettt et e et e e e e e e ettt ettt ——aeeeeeeeeetteeeta——————aeteeeeetettetttataeeaaetettrrrrtraaaaaaaaaarreres 6
BOBKBE ......uciieieiieeieieeet ettt ettt e e e e e e e e e et et e et — b ———aeeeeeeeteteeea———————aeeaeeeeterrartraa—aaaarrares 6
10511 I PSSO RPN 6
BOBK-RIGID .......coeiiieeeeitt ettt ettt e e e e e e e e e ee et e e eeeeeeeeeeeee s s st e b aaeeaeesesessssssasnnnsasaaaaesennes 6
10 I PSS URPPPOE 7
BOBTP-BE .......coi ittt ettt e e et e e e e e et et ee st e aaeeeeeeeeeeeeeassta s e aeeeaeeseeeesssarannnaaaaaaeaereees 7
L1075 D OO UEPPPRt 7
10| OO URPPPNE 7
0L T A PSSO URPPPR 8
INTRODUCTION

This manual contains a listing of replaceable parts and assemblies for the 880 Series Trim.

HOW TO ORDER

Some parts are sold separately. Other items are available as part of a kit or multiple quantity package. For the
best possible service when ordering replacement parts or assemblies, please provide the following information:

Part number or assembly number
Description

Quantity needed

Finish desired (if available finished)
Date of original purchase (if known)

To find out the name of your local Von Duprin distributor or sales representative, contact:

Von Duprin Division
Ingersoll-Rand Company
2720 Tobey Drive
Indianapolis, Indiana 46219
Phone: (800) 999-0408
Fax: (800) 999-0328

PART NUMBER CHANGES

This manual reflects the product as sold in July 2009. Because of changes to the product and/or
manufacturing process, part numbers can change.

Page 2 of 8 PM880_A



FINISHES

US Number | BHMA Number | Color

USs3 605 Brass, polished (laquered)
us10 612 Bronze, dull (laquered)

US10A — Bronze, dull (no laquer)

us10B 613 Brass, dull (oxidized, oil rubbed)
US26 625 Chrome, polished

Us26D 626 Chrome, dull
us32 629 Stainless steel, polished

US32D 630 Stainless steel, satin

SCREW PACKAGES

Part No. Description Quantity Finish
900531 880 Screw Pkg. 2-1/4” Door X
10-24 x 2-1/2 OPHMS 8
900533 880 Screw Pkg. 1-3/4” Door X
10-24 x 1-1/2” OPHMS 8

900542 880 V Screw Pkg.
10-24 x 3/4” PPHMS 8

900771 880 Bottom Screw Pkg. X
#12 Countersink Washer 1
12-24 x 1” OPHMS 1

900783 880DT-V SA Screw Pkg. X
10-24 x 1/2” OPHMS 6

900772 606DT/NL/TP Screw Pkg. X
#12 Countersink Washer 1
12-24 x 1-5/8" OPHMS 1

900782 606K/K-DT Screw Pkg. X
#12 Countersink Washer 1
12-24 x 1-1/2” FPHMS 2
12-24 x 1-5/8" OPHMS 1

900776 608 Screw Pkg. X
#12 Countersink Washer 2
12-24 x 1-1/2” FPHMS 2
12-24 x 1-5/8" OPHMS 2

Xin “Finish” column designates finished item; specify finish when ordering.

PM880_A Page 3 of 8



880DT, 880DT-SA, 880NL, 880TP, 880TP-BE PARTS

Item No. Part No. Description Quantity | Finish
1 032114 216D Cylinder Anchor Plate 1
2 956760 880 Series Hex Stud 1
3 972466 880 Pull Grip (US26D) 1 X
3 972467 880 Pull Grip (all other finishes) 1 X
4 959575 880-M/V Thumbpiece 1 X
4 970488 608/880TP-R Thumbpiece 1 X
5 959603 880 Thumbpiece Axle 1
6 961267 880-M Cylinder Collar 1 X
6 965226 880-R Cylinder Collar 1 X
7 963011 880DT-V-SA 12-24 x 1/2” UFPHMS 1
8 963579 880NL/DT 12-24 x 3/8” UFPHMS 1
9 965237 880TP Bracket Screw 1
10 969353 880TP Thumbpiece Bracket 1

Xin “Finish” column designates finished item; specify finish when ordering.

~ ™ @

O

() b L
ol ol @\@

(2) e = (2)

880DT 880DT-SA 880NL

™ §:> ™
@Q b @ ;@{@
@\E/ =

880TP 880TP-BE
Page 4 of 8 PM880_ A

;
;
o




880K, 880K-BE, 880K-DT, 880K-RIGID PARTS

Item No. Part No. Description Quantity | Finish
1 032114 216D Cylinder Anchor Plate 1
2 110544 880K Orbit Knob Assembly 1 X
3 110547 880K Orbit Knob Assembly (DT) 1 X
4 961267 880-M Cylinder Collar 1 X
4 965226 880-R Cylinder Collar 1 X
5 963196 606K/880K Roll Pin (3/32”" x 7/8”) 1
6 963703 606K/880K 3/8” Lockwasher 1
7 963704 606K/880K-DT/K-NL Hex Nut 1
8 965568 606/880 DT Spindle Lock 1
9 970137 880K Booster Body 1
10 970138 880K Booster Torsion Spring 1
11 970139 880K Booster Spacer 1
12 970159 880K Flange Bearing 1
13 968883 Extended Spindle - 880K 1
Xin “Finish” column designates finished item; specify finish when ordering.
tes
\ @g/

PM880_A

oaln

880K-BE

e

N

880K-DT

%

W

2

/

&)
O
®M

IR0

880K-RIGID

&

N

Page 5 0f 8



606K, 606K-BE, 606K-DT, 606K-RIGID PARTS

Item No. Part No. Description Quantity | Finish
1 110544 880K Orbit Knob Assembly 1 X
2 110547 880K Orbit Knob Assembly (DT) 1 X
3 963196 606K/880K Roll Pin (3/32”" x 7/8”) 1
4 963703 606K/880K 3/8” Lockwasher 1
5 963704 606K/880K-DT/K-NL Hex Nut 1
6 965568 606/880 DT Spindle Lock 1
7 961267 880-M Cylinder Collar 1 X
8 970137 880K Booster Body 1
9 970138 880K Booster Torsion Spring 1
10 970139 880K Booster Spacer 1
11 970159 880K Flange Bearing 1
12 968883 Extended Spindle - 880K 1
Xin “Finish” column designates finished item; specify finish when ordering.
e

Page 6 of 8

606K-DT

606K-RIGID

.

PM880_A



608TP, 608TP-BE, 608DT, 608NL PARTS

Item No. Part No. Description Quantity | Finish

1 972466 Pull Grip (US26D) 1 X

1 972467 Pull Grip (all other finishes) 1 X

2 959575 880-M/V Thumbpiece 1 X

2 970488 608/880TP-R Thumbpiece 1 X

3 959603 880 Thumbpiece Axle 1

4 961267 880-M Cylinder Collar 1 X
Xin “Finish” column designates finished item; specify finish when ordering.

O il O il

@@%

o
L=

=
608TP 608TP-BE
i
= =
= =
608DT 608NL

PM880_A

Page 7 of 8



609DT-SA PARTS

Item No. Part No. Description Quantity | Finish
1 972466 Pull Grip (US26D) 1 X
1 972467 Pull Grip (all other finishes) 1 X
2 963011 880DT-V-SA 12-24 x 1/2” UFPHMS 1

Xin “Finish” column designates finished item; specify finish when ordering.

Page 8 of 8

ON

o)

;@

609DT-SA

PM880_A



VON DUPRIN.
PARTS MANUAL

990 SERIES OUTSIDE TRIM

PM990_B
VD-5561

JULY 2009

O Ingersoll Rand

rity Technologies

©2009 Ingersoll-Rand Company Limited



INDEX

360/370 Series Controls

990EO & 990DT TRIM ..o s s e 4
990NL-R&V & 990NL-MTRIM ......ooiiiiiiiiiiiiii 5
990TP-R&V & 990TP-BE-R&V TRIM ..ot 6
990TP-M & 990TP-BE-MTRIM ......coiiiiiiiiii e 7
99TK-RA&AV TRIM ... 8
99TK-BE-R&V TRIM ..o e 9
9ITK-NL-REV TRIM ... 10
99TK-M & 99TK-M-BE TRIM ... 11
991K-NL-M & 991K-DT TRIM .......ceiiiiiiiiimeiisesinssss s ssss s sssss s s sans s s ssna s s ns s nnsnnns 12
1277 I o I o | 13
992L-BE-R&V TRIM ...t sisss s s s s s s e s s s n s s s s e 14
992L-NL-R&V TRIM ...t s s s s s e s n s s s e 15
992L-M & 992L-BE-MLEVER TRIM ......ooiiiiiiii e 16
992L-M & 992L-BE-MLEVER TRIM ......ooiiiiiiiii e 17
992L-DT ORRIGID TRIMCONVERSIONKIT ... 18
992L REPLACEMENT CAMKITS ... s e 18
994L-R&V & 994L-R&V-BE LEVER TRIM ..o, 19

General Information

11 (o0 [0 1o (o] o 2

[ [NV (o X o 1Y 2

B L =YY N 3

[T VI [ 3
INTRODUCTION

This manual contains a listing of replaceable parts and assemblies for the 990 Series Trims.
HOW TO ORDER

Some parts are sold separately. Other items are available as part of a kit or multiple quantity package.
For the best possible service when ordering replacement parts or assemblies, please provide the following

information:

Part number or assembly number
Description

Quantity needed

Finish desired (if available finished)
Date of original purchase (if known)

To find out the name of your local Von Duprin distributor or sales representative, contact:

Von Duprin Division
Ingersoll-Rand Company
2720 Tobey Drive
Indianapolis, Indiana 46219
Phone: (800) 999-0408
Fax: (800) 999-0328

This manual reflects the product as sold in July 2009. Because of changes to the product and/or
manufacturing process, part numbers can change.

Page 2 of 20

PM990_B



992/994/996 TRIM LEVERS

#01 #02 #03 #05 #06

N
N N

#07 #12 #16 #17 #18

-

990 SERIES FINISHES

U.S.Std [BHMA

Reference|Reference| Description

uS3 605 Polished Brass

us4 606 Dull Brass

uUSi10 612 Dull Bronze

USi15 619 Satin Nickel

US26 625 Polished Chrome

US26D | 626 Dull Chrome

uS28 628 Anodized Alum. (Clear)

uUS32D | 630 Satin Stainless Steel

313AN | 710 Anodized Alum. (313)
Dark Bronze

315AN | 711 Anodized Alum. (Black)

PM990_B Page 3 of 20




990EO & 990DT TRIM

ltem No. | Quantity | PartNo.| Description Finish
1 900853 | 990 Screw Package 1-3/4” - 2-1/4” Dr
1 1 956760 | Hex Stud-990 Trim
2 1 972466 | Pull Grip X
3 1 963579 | #12-24 x 3/8” UFPHMS

Xin “Finish” column designates finished items; finish must be specified when ordering.

990EO

Page 4 of 20

=

I

990DT

=

PM990_B




990NL-R&V & 990NL-M TRIM

ltem No. | Quantity | PartNo.| Description Finish

1 900853 | 990 Screw Package 1-3/4” - 2-1/4” Dr

968201 | Cylinder Retaining Cup

965226 | Cylinder Collar - R&V

963579 | #12-24x3/8” UFPHMS

972469 | Pull Grip X

956760 | Hex Stud-990 Trim

FE N O I U R O Y =Y

050156 | Tailpiece Guide (Pkg of 10)

N[O~ lWINd|=

1 961267 | Cylinder Collar - Mortise

Xin “Finish” column designates finished items; finish must be specified when ordering.

990NL-R&V 990NL-M

= =

ofor| O

[ 9@\@ | o @@\®

PM990_B Page 5 of 20

(&)




990TP-R&V & 990TP-BE-R&V TRIM

Iltem No.

Quantity

Part No.

Description

Finish

1

900853

990 Screw Package 1-3/4” - 2-1/4” Dr

968201

Cylinder Retaining Cup

965226

Cylinder Collar

965237

TP Bracket Screw

972469

Pull Grip

956760

Hex Stud - 990 Trim

050156

Tailpiece Guide (Pkg of 10)

970488

Thumbpiece - R&V

P N O T = N [ Gy R U PSS U e Y

969353

Thumbpiece Bracket

OO N~ W |=

1

959603

Thumbpiece Axle

Xin “Finish” column designates finished items; finish must be specified when ordering.

990TP-R&V

Page 6 of 20

990TP-BE-R&V

& ofit7

PM990_B



990TP-M & 990TP-BE-M TRIM

ltem No.

Quantity | Part No.

Description Finish

1

900853

990 Screw Package 1-3/4” - 2-1/4” Dr

961267

Cylinder Collar

965237

TP Bracket Screw

972469

Pull Grip X

956760

Hex Stud - 990 Trim

970950

Thumbpiece - Mortise X

— | | | | —_ | o,

969353

Thumbpiece Bracket

© [0 (N[O~ [W(N

1

959603

Thumbpiece Axle

Xin “Finish” column designates finished items; finish must be specified when ordering.

990TP-M

PM990_B

\ \
\\ \\
\\ \\
© ofi7

&

|

Q s
.

990TP-BE-M

o o7

Page 7 of 20



991K-R&V TRIM

ltem No. | Quantity

Part No.

Description

Finish

1

900920

991/992/994/996 Screw Package

050156

Tailpiece Guide (Pkg of 10)

110537

Orbit Knob Assembly - 991K

110768

Slider Sub-Assembly - 991K-R/V

963105

Flat Washer - 992K-DT/NL/BE/992L

963925

#10 Internal Tooth Lock Washer - 991K/992L

964086

10-24 x 3/8" Btn Hd Cap Screw - 991K/992L

964285

Retaining Ring - 991K-DT/NL/BE/992L

964353

1/4-20 x 5/8" Socket Set Screw

968201

Cylinder Retaining Cup

969012

Spring - 991K

969537

Slider Rack - 991K

969544

Straight Key - 991K

969545

R&V Finger - 991K/992L

rlolnDlalelx|Njo|o|slw|(N|=

— | — [ — [ — | et | et | e | b | b | b [ b [ b [ b

969551

Pinion Gear - 991K

15

1

971440

Hex Stud - 991K/992L

Xin “Finish” column designates finished items; finish must be specified when ordering.

Page 8 of 20

PM990_B



991K-BE-R&V TRIM

ltem No.

Quantity

Part No.

Description

Finish

1

900920

991/992/994/996 Screw Package

110537

Orbit Knob Assembly - 991K

110768

Slider Sub-Assembly - 991K-R/V

963105

Flat Washer - 992K-DT/NL/BE/992L

963925

#10 Internal Tooth Lock Washer - 991K/992L

964086

10-24 x 3/8" Btn Hd Cap Screw - 991K/992L

964285

Retaining Ring - 991K-DT/NL/BE/992L

964353

1/4-20 x 5/8" Socket Set Screw

969012

Spring - 991K

969537

Slider Rack - 991K

969544

Straight Key - 991K

969545

R&V Finger - 991K/992L

NZlalelm|Njo|olslw|(h|=

— | — [ — | | et | et | et | b | b b [ b [ b

969551

Pinion Gear - 991K

13

1

971440

Hex Stud - 991K/992L

Xin “Finish” column designates finished items; finish must be specified when ordering.

PM990_B

Page 9 of 20




991K-NL-R&V TRIM

ltemNo. | Quantity | PartNo.| Description Finish
1 900920 | 991/992/994/996 Screw Package
050156 | Tailpiece Guide (Pkg of 10)
110537 | Orbit Knob Assembly - 991K X

963105

Flat Washer - 992K-DT/NL/BE/992L

964183

10-24 x 1/2" Socket Set Cap Screw

964285

Retaining Ring - 991K-DT/NL/BE/992L

968201

Cylinder Retaining Cup

969544

Straight Key - 991K

P N O T = N [ Gy R U PSS U e Y

970117

DT Yoke - 991K/992L ( DT and NL)

OO N[O~ W (N|=

1

971440

Hex Stud - 991K/992L

Xin “Finish” column designates finished items; finish must be specified when ordering.

Page 10 of 20

PM990_B




991K-M & 991K-M-BE TRIM

ltemNo. | Quantity | PartNo.| Description Finish
1 900920 | 991/992/994/996 Screw Package
110537 | Orbit Knob Assembly - 991K
969535 | Slider - 991K-M
963105 | Flat Washer - 992K-DT/NL/BE/992L
963925 | #10 Internal Tooth Lock Washer - 991K/992L
964086 | 10-24 x 3/8" Btn Hd Cap Screw - 991K/992L
964285 | Retaining Ring - 991K-DT/NL/BE/992L
969012 | Spring - 991K
969537 | Slider Rack - 991K
969544 | Straight Key - 991K

10 969551 | Pinion Gear - 991K

11 1 971440 | Hex Stud - 991K/992L
Xin “Finish” column designates finished items; finish must be specified when ordering.

N0V~ W[ —=

©

PR N O 0 = U I G [ U S U R G e e Y

PM990_B Page 11 of 20




991K-NL-M & 991K-DT TRIM

Iltem No.

Quantity

Part No.

Description

Finish

1

900920

991/992/994/996 Screw Package

110537

Orbit Knob Assembly - 991K

X

963105

Flat Washer - 992K-DT/NL/BE/992L

964183

10-24 x 1/2" Socket Set Cap Screw

964285

Retaining Ring - 991K-DT/NL/BE/992L

969544

Straight Key - 991K

—_— | et | b [ b | b |k

970117

DT Yoke - 991K/992L ( DT and NL)

N[O~ | Wi (=

1

971440

Hex Stud - 991K/992L

Xin “Finish” column designates finished items; finish must be specified when ordering.

Page 12 of 20

PM990_B



992L-R&V TRIM

ltem No.

Quantity

Part No.

Description

Finish

1

900920

991/992/994/996 Screw Package

050156

Tailpiece Guide (Pkg of 10)

110769

Slider Sub-Assembly - 992L-R/V

090103

Wave Spring Washer - 9921 Pkg/10

964285

Retaining Ring - 991K-DT/NL/BE/992L

964353

1/4-20 x 5/8" Socket Set Screw

968201

Cylinder Retaining Cup

969541

Lever Bushing - 992/994/996

N0~ W (N[ =

969545

R&V Finger - 991K/992L

(]

971440

Hex Stud - 991K/992L

10

[\ T IR S [ G [ Gy A G [T Gy T G I G [T Q) S

971573

Lift Spring - 992/994

11

1

050611

Shear Pin - 992/994/996 w/Retaining Ring

Xin “Finish” column designates finished items; finish must be specified when ordering.

PM990_B

Available in kit 050155 or
050157 only (see page 18)

Page 13 of 20




992L-BE-R&V TRIM

Iltem No.

Quantity

Part No.

Description

Finish

900920

991/992/994/996 Screw Package

110769

Slider Sub-Assembly - 992L-R/V

090103

Wave Spring Washer - 9921 Pkg/10

964285

Retaining Ring - 991K-DT/NL/BE/992L

964353

1/4-20 x 5/8" Socket Set Screw

969541

Lever Bushing - 992/994/996

969545

R&V Finger - 991K/992L

971440

Hex Stud - 991K/992L

| 1O Y0 [ -G (S G [ G [ G [ Q) [T W [ G ('S

971573

Lift Spring - 992/994

O o NOOO|dh|W|IN|—

1

050611

Shear Pin - 992/994/996 w/Retaining Ring

Xin “Finish” column designates finished items; finish must be specified when ordering.

Page 14 of 20

Available in kit 050155 or
050157 only (see page 18)

PM990_B



992L-NL-R&V TRIM

ltem No.

Quantity

Part No.

Description

Finish

1

900920

991/992/994/996 Screw Package

050156

Tailpiece Guide (Pkg of 10)

964183

10-24 x 1/2" Socket Set Cap Screw

964285

Retaining Ring - 991K-DT/NL/BE/992L

968201

Cylinder Retaining Cup

971015

DT Cam Pin - 992/994/996

— | | | et | | o,

970117

DT Yoke - 991K/992L ( DT and NL)

N[O~ lWINd|=

1

971440

Hex Stud - 991K/992L

Xin “Finish” column designates finished items; finish must be specified when ordering.

PM990_B

Page 15 of 20




992L-M & 992L-BE-M LEVER TRIM

ltem No.

Quantity

Part No.

Description

Finish

1

900920

991/992/994/996 Screw Package

971012

Slider Sub-Assembly - 992L-M

090103

Wave Spring Washer - 9921 Pkg/10

964285

Retaining Ring - 991K-DT/NL/BE/992L

969541

Lever Bushing - 992/994/996

971440

Hex Stud - 991K/992L

]
]
]
]
4
2

971573

Lift Spring - 992/994

N/ oo~ W|IND|=—

1

050611

Shear Pin - 992/994/996 w/Retaining Ring

Xin “Finish” column designates finished items; finish must be specified when ordering.

Page 16 of 20

Available in kit 050155 or
050157 only (see page 18)

PM990_B




992L-NL-M & 992L-DT-M TRIM

ltem No.

Quantity

Part No.

Description

Finish

1

900920

991/992/994/996 Screw Package

964183

10-24 x 1/2" Socket Set Cap Screw

964285

Retaining Ring - 991K-DT/NL/BE/992L

971015

DT Cam Pin - 992/994/996

1
1
1
1

970117

DT Yoke - 991K/992L ( DT and NL)

N[O Ww (N

1

971440

Hex Stud - 991K/992L

Xin “Finish” column designates finished items; finish must be specified when ordering.

PM990_B

Page 17 of 20




992L-DT OR RIGID TRIM CONVERSION KIT - 050154

1 black shear pin for 3/16” dia. hole OR
2 silver shear pins for 5/32” dia. hole
(1 each side of shaft)

AN TR
\ 3]
,f\(@u
NG~ i

I
2
\ <~
\- N
\
1
|

\?”/_,J:f \:::I:\\
J N

/ ~3I~

992L REPLACEMENT CAM KIT W/SLIDER - 050155
992L REPLACEMENT CAM KIT LESS SLIDER - 050157

1 black shear pin for 3/16” dia. hole (current) OR
1 yellow shear pins for 5/32” dia. hole (prior to Sept. 1992)

Page 18 of 20 PM990_B



994L-R&V & 994L-R&V-BE LEVER TRIM

ltem No.

Quantity

Part No.

Description

Finish

1

900920

991/992/994/996 Screw Package

050156

Tailpiece Guide Lead Kit

112461

Slider Sub-Assembly - 994/996L-R/V

964285

Retaining Ring - 991K-DT/NL/BE/992L

969541

Lever Bushing - 992/994/996

968201

Cylinder Retaining Cup - 990 Trim

971573

Lift Spring - 992/994

]
]
]
]
4
2
1

050611

Shear Pin - 992/994/996 w/Retaining Ring

N R~|WOW|IN|—

4

971585

Mounting Stud - 994/996

Xin “Finish” column designates finished items; finish must be specified when ordering.

PM990_B

Page 19 of 20



Page 20 of 20 PM990_B



	trim1
	trim2
	trim3



